APRIL 2017

PARTS MANUAL
SERIES 2500 MATERIAL LIFT

SUNNER

3 A Southwire Company

USA CANADA NETHERLANDS
7514 Alabonson Rd. 75 Saltsman Drive, Unit 5 Midden Engweg
Houston, TX 77088 Cambridge, Ontario N3H 4R7 21NL-3882TS Putten
ph: 281-999-6900 ph: 519-653-5300 Netherlands
fax: 281-999-6966 fax: 519-653-5305 europeansales.com

ph: + 31 (0) 85 489 0284

© Sumner Manufacturing Company, LLC. All rights reserved. * Trademark of Sumner Manufacturing Company, LLC.

UK

Unit 3 Kempton Road
Keytec 7 Business Park
Pershore, Worcestershire
WR 10 2TA, UK
ph: + 44 (0) 1386 556278



CB LIFT & CART ASSEMBLY

788510 — 2510 CB LIFT & CART ASSEMEBELY GALVANIZED
786511 — 2515 CB LIFT & CaART ASSEMBLY GALVANIZED
Jeeh12 — 2520 CB LIFT & CART ASSEMELY GALVANIZED
JE8B513 — 2525 CHB LIFT & CART ASSEMEBLY GALVANIZED

5 |7BER03 | 1 |CART ASSY W/ WEIGHTS AND BASE EXT, GALY

4 |F7RESS | SO (WEIGHT, Z0O KRG,

3 |7366839 | £ |BASE EXTEMZION, CE LIFT GALVAMIZED

2 |(Faaeil 1 |CART AZSEMELY, CBE LIFT GALVAMIZED
FAGE3E | 1 (2525 COUNTER BALAMCE LIFT GALVAMNIZED

] 786532 | 1 (2520 COUNTER BALAMCE LIFT GALVAMIZED
786531 | 1 [2515 COUNTER BALAMCE LIFT GALVAMIZED
786530 | 1 (2510 COUNTER BALAMCE LIFT GALVAMIZED

Oty

tern(Part Mo, Description

Partz List




786603 - CART ASSY. W/ WEIGHTS & EXT. TUBE

I

3 (779685 | 5 |WEIGHT, 20 KG.

2 |786639 | 2 |BASE EXTENSION, CBE LIFT GALVANIZED

1 (7856801 1 |JCART ASSEMBLY, CB LIFT GALVANIZED
[tem(Part Mo, |Qty Descriptian

Farts List




N/A 786500

786601 - CART ASSEMBLY, CB LIFT

10 774048 | 2 |PIN, COTTER BRASS 3716 X 1-1/2
9 (772355 | & [NUT, INSERT LOCK 3,/8—186
& [F71267 | B |SCREW. BHC 3/8—18 ¥ 1—-1,/4
JO[F7S110 [ 4 |SPLIT RING, 1-1,/4" NICKLE FLATED
B [776212 | 4 |SPRING, #DWC—042-G—3
S [FEZ510 | 4 [FLUMGER
4 785550 | 2 |SWIVEL LOCK ASSEMELY
3 778046 | 2 |CASTER, SWIVEL W/SIDE BRAKE 8 % 2
2 788630 | 1 [WEIGHT TRAY WELDMENT, CB CART GALVANIZED
1 (788805 | 1 |CART WELDMENT, CEB LIFT SALVIZED
Item|Part MNo. | Gty Description
Farts List




COUNTER BALANCE LIFT

30 [773040 | 4 [WASHER, FLAT 3/8 USS
28 [772357 | 1 WUT, INSERT LOGCK 1,/2-13
2B |772355 |15 NUT, INSERT LOCK 3/8-16
27 772502 | 3 NUT, INSERT JAM SA18-18
28 [771151 | 1 |SCREW, HHC 1/2-13 ¥ B—1/2
771257 | § |SCREW, SHC 1/2-13 X 1-1/2 (7525 MODEL)
o5 [771257 | 4 [SCREW, SHC 1,/2-13 ¥ 1-1/2 (2520 MODEL)
F71257 | 3 [3CREW, SHC 1/2-13 ¥ 1—1/2 (2515 MODEL)
771257 | 2 |SCREW, SHC 1,/2-13 X 1-1/% (2510 MODEL)
24 [771060 | 14 |SCREW, HHG 3/8-16 X 1-1/4
23 [F71248 | 1 |SCREW, FHSC 3/8—16 % 2
22 [771239 | 3 |SCREW, BHC 5/16—18 ¥ 7/8
FB35Y5 | & |STOP BLOGK (2525 WODEL)
51 [7B2575 | 4 [STCP BLOCK (2620 MGDEL)
783575 | 3 |STOP BLOCK (2515 WODEL)
783575 | 2 |STOP BLOSK (2510 WODEL)
20 |786586 | 1 [UFTING HOOK WELOMENT, CB LIFT
19 [783040 | 1 |MAST HOLD DOWN ASSY, BAR TYPE
16 |[7B3545 | 3 [STRAP
17 [7B3813 | 1 |MAST COVER — TOP, EVENTER
16 [783504 | 1 |MAST GOVER — BOTIOM
15 (782910 | 1 [ROPE RET. WASHER 715,720
14 |783861 | 1 [LOCK BLOCK,
3G | 1 [LOAD LINE ASSY, 2025 LIFT
13 [7B3887 | 1 |LOAD LINE ASSv, 2020 LIFT
783834 | 1 |LOAD LINE ASSv, 2015 LIFT
73886 | 1 |LGAD LINE ASSY, 2010 LIFT
12 [7a0820 | 1 |MAST HRACE, RIGHT 2000/2100
11780819 | 1 |MAST BRACE, LEFT 2000/2100
10 |7B3959 | 1 |OUTRIGGER ASSEMBLY 2000/2100 LIFTS GALY
D [783582 | 1 [SPREADER FLATE ASSEMBLY
8 |7B6575 | 1 |HANDLE ASSEMBLY, CB LIFT
7 |7B5380 [ 1 [WINCH ASSEMBLY, Z-SPEED
6 |[786564 | 1 [FORK ASSEMBLY, CB LIFT GALVANIZED
0 /83533 | 1 [CARRIAGE ASSEWBLY
4 |7B3B26 | 1 [TOP MAST ASSEMBLY — HD
783825 | 3 [CENTER MAST ASSEMBLY — HD (2525 MODEL)
3 |7B3825 | 2 |CENTER MAST ASSEMBLY — HD (2520 MODEL)
783825 | 1 |CENTER MAST ASSEMBLY — HD (2515 MODEL)
2 [783824 | 1 [BOTTOW MAST ASSEMBLY — HD
1 |[7BES41 | 1 |BASE ASSEMBLY, CB LIFT GALVANIZED
Itern|Part No | Cty Daeszeription

Parts List




786541

- BASE ASSEMBLY

12 |773083 | 4 |WASHER, FLAT 3/8 SAE
11 (772085 | 2 INUT, HEX 3/8—16
10772350 | 18 |NUT, INSERT JAM 3/8-16
9 [7/71094 | 2 |SCREW, HHC 3/8—18 C 3—1,/2 FULL TH'D.
8 [771266 | 16 |SCREW, BHG 3/8—16 X |
7 784115 | 2 |KNOB, 3/8—18 TH'D.
6 |779805 | 2 |caP, 2" oD TUBE, BLACK
S [779035 | 2 |CASTER, 8" RIGID — TAINER MAC
4 |[7/9038 | 2 |CASTER, £° SWIVEL — TAINER MAC
3 |784820 | 2 |LEG LOCK ASSEMBLY, 2412 LIFT
2 786570 | 1 0" wHEEL KIT, CB LIFT
1 736543 | 1 |BASE WELDMENT, CB LIFT GALVANIZED
[tem|Fart Nao. [ Cty Description
Parts List




MAST ASSEMBLY

EOTTOM &
CENTER MAZTE

21| 723684 | £ |STOP BLOCK WEDGE
BTN & 200773022 | & |wWASHER, FLAT 3/B HARDEMED
19 | 773060 | * [FLAT WASHER 1/2
i 18 |771107 | 1 |SCREW, HHC 3/8—16 ¥ 1
17 |771258 | 1 |SCREW, SHZ 1/2-13 % 1
16 | 783649 | * [TOP REINFORCEMENT BRACKET
15 | 772350 # [INSERT JAM LOCK NUT 3/8UNG
14 | 783503 1 |BACKING PLATE WELDMEMNT
13 | 7728000 1 [INSERT LOCK NUT 1Zmm
12 | 772357 | 2 |INSERT LOCK NUT 1/2UNC
(D/ 11771257 | 2 [SHCS 1/2UNGC ¥ 1-1/2
CENTER & BOTTOM 10 |7B3E7E | # [MAST STOR BLACK
LIPPER ASSEMBLY "oyl MaST LY 9 |7B3540| % |MAST ROLLER
8 |771350 & |SHOULDER BOLT 1/2 = 1/2
PR %SSEMBL\( N TOIFTRE05 ) 1 |JAM LOCK NUT 12mm
G | 771181 2 |HEX HEAD BOLT 1Zmm = 40mm
5 | 773096 3 |WASHER, FLAT M12
4 |7R3812| 2 [PULLEY ASSEMBLY
3 |7FB3536| 2 [PULLEY GUARD
2 |7B3537 | 1 [PULLEY MDUNT
1 |7BIBCE| 1 |MAST
lternPart. Mo |Gty Description
Farts List

CENTER & ~— — —
TOP HAZTE

EOTTOM MAET OMLY



786594 - CARRIAGE ASSEMBLY

&

S

J72800 | 1 [WUT, INSERT LOCK M12
F72357 | 2 [WUT, INSERT LOCK 1,/2-13
772350 | 4 INUT, INSERT JaM 3/8-18
11161 | 1 [SCREW, HHC M12-1.75 X 40
771257 | 2 |SCREW, SHC 1/2-13 X 1-1/2
771350 | 4 |SCREW, SHOULDER 1/2 % 1/2
783575 | 2 |STOP BLOCK

783540 | 4 [MAST ROLLER

F73006 | 1 [WASHER, FLAT M12

783812 | 1 |PULLEY ASSEMBLY, ALUMINLUM
782536 | 1 |PULLEY GUARD

783503 | 1 [BACKING PLATE WELDMENT
786505 | 1 |CARRIAGE WELDMENT, CB LIFT
Fart No. |Gty Description

Farts List




786645 - BOOM ASSEMBLY

8 [772802 | 1 |NUT, INSERT JAM 5/16—18

7771049 | 1 |SCREW, BHC 5/16—18 X 5/8

6 [775110 | 4 |SPUT RING, 1—1/4" NICKLE PLTD.

5 [778212 | 4 |SPRING, #DWC—042-G—9

4 782510 | 2 |PLUNGER

3 |786589 | 2 |PLUNGER, CB LIFT

2 |7836872 | 1 |HOOK BLOCK ASSEMBLY

1 |786646 | 1 |BOOM WELDOMENT, CB LIFT
ltermn|Part No. |Gty Cescription

Parts List




786750 - GLASS BOOM ASSEMBLY

o (12)
) Y
\></
N
NG
XOR
.~
”’
- ®
,, 13 |779413 | 1 |SCREW PIN ANCHOR SHACKLE 3/4”
/° 12 |775090 | 2 |BUSH, BZ FL 3/4 X 1 X 5/8
/ : 11 (779916 | 1 [CAP, 2” SQUARE TUBING, BLACK
10 [772358 | 1 [NUT,INSERT JAM 1/2-13
‘ “ 9 [773094 | 1 |WASHER,FLAT 1/2 SAE
Q 1 8 |771142 | 1 |SCREW,HHC 1/2—13 X 3
—t 7 |775110 | 4 |SPLIT RING, 1—1/4" NICKLE PLTD.
6 [776212 [ 4 [SPRING, #DWC—042—G—9
5 [782510 [ 2 [PLUNGER
4 [786599 [ 2 |PLUNGER, CB LIFT
@ 3 [786760 | 1 |STABILIZER/HOLD DOWN
2 [786765 | 1 |ROTATING BOOM ARM
1 [786755 [ 1 |[GLASS BOOM WELDMENT, CB LIFT
tem|Part Qty Description

No. Parts List




786564 - FORK ASSEMBLY, CB LIFT

T

S5 75110 | 4 ISPLIT RING, 1-1/4" NICKLE PLTD

4 |776212 | 4 |SPRING, #DWC—042—-G—9

3 |782510 | 2 |PLUNGER

2 |786599 | 2 |PLUNGER, CB LIFT

1 |786567 | 1 [FORK WELDMENT, CB LIFT GALVANIZED
lterm|Part No.| Oty Description

Parts List




785380 - WINCH ASSEMBLY, 2-SPEED

Parts List

Itam|

Part Mz

=]
=

Descripticn

785381

SIDE PLATE ASSEMBLY — LH, WINCH Z—SPEEL

7E03BZ

SIDE FLATE ASSEMBLY — RH, WINCH Z—SPEED

785205

WINCH COVER, RH WINCH 2-SPEED

725398

WINCH COVER, LH WINCH 2—SPEED

780231

RACHET DOG SPACER Wl—55

780202

LOAD ORUM FINAL 'WLDMT /AS5Y

7RO204

LOAD DRUK PINION W.1-5

784501

SHAFT, LO SPEED PINION, S0 END

780207

IDLER GEAR ASSEMBLY

785293

LOW SPEED DRIVE SHAFT, 2—5PEED WINCH

725331

H—SPEED DRIVE SHAFT WLDMT, 2—SPEED WINCH

780212

FLATE, QUTER BRAKE DISC W.I—15

784498

PLATE, IMMER: BRAKE DISC, ML

780214

ERAKE RACHET Wd—17

FEO21E

ERCNZE BRZKE DISC WJ—18

780217

LOAD RAZHET DOG Wil—20

780221

SPREADER BAR W.—24

7E0225

LOAD DRUM PIMION SPACER WJ—28

785308

WINCGH HANDLE ASSEMELE, Z—SFEED 'WINCH

7012

RAZHET ZTUD O5—449

773042

WASHER, FLAT 8/16

772350

NUT, INSERT JA&M 3/8—16

772502

MHUT, INSERT J&M 5/16—18

772375

NUT, INSERT LOCK 5/8—18

771051

SCREW, HHC S/16—18 X &

771286

SCREW, FHM 1 /4=-20 % 1-3/4

771280

SCREW, FHM 1,/4—20 X 2—1/4

7E0488

SCREW, SHOULDER MODIFIED CS—51

774075

KEY #E0E 3/168" X 3747

783621

RAZHET DOG SPRING

773045

| =] 2| alca|ma] 2|t = 2| =] =] 2| 2] =] = R 2| = =] 2] =] = =] 2| =] == ===

SHIM, STEEL 1 10 ¥ 1—1,/2 O0 ¥ 125 THE,




785398 - WINCH HANDLE ASSEMBLY 2 - SPEED, CB LIFT

774180

M

SPRING PLUNGER, 1,/4 DIA.

772358 NUT, INSERT JAM 1,/2—13

771254 SCREW, SHC 1/2—13 x5

7801582 WINCH HANDLE SLEEVE

785399 WINCH HANDLE WELDMENT, 2—SPEED WINCH

| =] = = =

Fart No. | Qty Description

Farts List




783939 - OUTRIGGER ASSEMBLY

NOTE:

BLACK & YELLOW WARNING TAFPE
2 PIECES 18 INCHES LONG
TOTAL = 3 FEET

S0LD IN ROLLS OMNLY

14 1773091 | 2 |WASHER, FLAT 7,/8" USS PLTD.
13 |778348 | 2 |LABEL, LOWER STAB'LZR LEGS
12 778352 | 2 |TAPE, 2" B/Y CAUTION STRIPE
111772350 | 2 |NUT, INSERT JAM 3/8—16

10 [771080 | 2 |SCREW, HHC 3/8—18 X 1-1/2
Y |[772358 | 2 |NUT, INSERT JAM 1,/2—13

B 771142 | 2 |SCREW, HHC 1/2—-13 X 3
7772801 | 2 |NUT, HEX 12MM PLTD.

B (773520 | 2 |WASHER, LOCK 1,/27

5 |7749002 | Z |CASTER, 125 ¥ 32 12MM STEM

4 774080 | 2 |PIN, ROLL 3,/16 X 1

3 |/83840 | Z |OUTRIGGER LOCK ASSEMBLY

2 783938 | 2 |DUTRIGGER SUPPORT TUBE, 2200
1 (783495 | 2 |LEG WELDMENT, OUTRIGGER GALY
[tem|Part Mo, | Oty Description

Parts List




783940 - OUTRIGGER LOCKS

2

o

A\

DISCARD ITEM #3 ONCE THE OUTRIGGER
LOCK ASSEMBLY IS IN PLACE ON

THE OUTRIGGER SUPPORT TUBE

8 |774084 | 2 |PIN, ROLL 3/16 X 2
7776221 | 1 |SPRING, CENTURY #2952
6 779938 | 2 |CAP, RECT RD END 3/16 X 1/2 X 2
S 772358 | 1 INUT, INSERT JAM 1/2-13
4 [771147 | 1 |SCREW, HHC 1/2—-13 X 2-3/4
3 |783944 | 1 |OUTRIGGER SUPPORT TUBE STUB
2 783942 | 2 |OUTRIGGER LOCK FINGER
11783941 | 1 |OUTRIGGER LOCK TUBE
ltem|Part No.|Qty Description
Parts List




786570 - 10” WHEEL KIT, CB LIFT

2 /74054 | 2 |COTTER, CIRCLE Z/F .072 ¥ 1-1/8
3 (772355 | 1 |NUT, INSERT LOCK 3/8—16
7771102 | 1 |SCREW, HHC 3/8—16 ¥ 3

B [773051 | 4 |WASHER, FLAT 5/8 USS
SO773040 | 1 [WASHER, FLAT 3/8 UsS

4 774020 | 2 |SPACER, BUTTITE 5/8 ® 2—3/4

3 774011 Z |WHEEL, 10" RUBEER TIRE

2 |7BBE74 | 1 |AXLE, 10" WHEEL KIT, CB LIFT

1 (788571 1 |AXLE SUPPORT WELDMENT, CE LIFT
RemPart Mo Gty Description

FParte List




786575 - HANDLE ASSEMBLY, CB LIFT

10 771098 | 1 |SCREW, HHC 3/8—16 X 3-3/4
9 |//71238 | 2 |SCREW, BHC 5/16—18 X 7/8
8 772350 | 1 |NUT, INSERT JaM 3/8—16
e 7 772502 | 2 [NUT, INSERT JAM 5/16—18
B 773120 | 2 |CLAMP, 5/18
e 5 778212 | 1 |SPRING, #0WC—042—-G—8
4 1783508 | 1 |PIN, DETENT
3 783508 | 1 |PIN, LOCATOR
2 |786530 | 1 |WHEEL HANDLE ASSEMBLY
1 (788576 | 1 [HANDLE MOUNTING PLATE ASSEMBLY
term|Part No. | Qty Description
Farts List




783582 - SPREADER PLATE ASSEMBLY, CB LIFT

/73094 | 1 |WASHER, FLAT 1/2

7711201 1 JHHCS 1/2-13 X 1-1/2

/72357 | 1 [INSERT LOCKNUT 1/2-13

782960 | 1 |BUSHING

780025 | 1 12”7 ROLLER

783581 | 1 |SPREADER PLATE WELDMENT
[tem|Part No.|Qty Description

Parts List




786635 - CASTER KIT, SWIVEL W/ SIDE BRAKE 8x2

(2) CASTERS PER KIT

5 [772355 | 8 [WUT, INSERT LOCK 3/8—18
4 [771267 | 4 |SCREW, BHC 3/8—16 X 1-1/4
S |771266 | 4 |SCREW, BHC 3/8—18 X 1
2 (782350 | 2 |SWIVEL LOCK AZSEMBLY, GANTRY CAZTER
1 |773046 | 2 |CASTER, SWIVEL W/SIDE BRAKE 8 X 2
termn|Part Mo, | Oty Description
Farts List




783881 - BRAKE INSTALLATION - OPTIONAL
NOTE: WHEN ORDERING BRAKES, YOU MUST SPECIFY LIFT MODEL NUMBER

©)

>
©)

77730421 1T |5/16 FLAT WASHER

6 |/771350 | 1 |SHOULDER BOLT 1/2 X 1/2

5 |772550 | T |INSERT JAM LOCKNUT 3/8—16

4 1772076 | 1 |INSERT LOCKNUT 1/4-20

3 1779900 | 1 |ADJUSTING SCREW

2 1783530 | 1 |[EXTENSION SPRING

11783529 | 1 |BRAKE CAM & WEIGHT ASSEMBLY

ltem|Part No.| Qty |[Description
Parts List




	Blank Page


783881 - BRAKE INSTALLATION - OPTIONAL
NOTE: WHEN ORDERING BRAKES, YOU MUST SPECIFY LIFT MODEL NUMBER

©)

>
©)

77730421 1T |5/16 FLAT WASHER

6 |/771350 | 1 |SHOULDER BOLT 1/2 X 1/2

5 |772550 | T |INSERT JAM LOCKNUT 3/8—16

4 1772076 | 1 |INSERT LOCKNUT 1/4-20

3 1779900 | 1 |ADJUSTING SCREW

2 1783530 | 1 |[EXTENSION SPRING

11783529 | 1 |BRAKE CAM & WEIGHT ASSEMBLY

ltem|Part No.| Qty |[Description
Parts List








